



Article

MIRAGE H. 140

MIRAGE

Test description	Norm	Unit of measure	Values
Composition	Legge 883	%	100% PL FR Trevira CS
Piece length and width	UNI 5113	lmt.	55 ± 5% 1,40 ± 2%
Weight	UNI EN 12127:1999	gr./m ²	350 ± 10%
Reductions and threads titre/warp	UNI 8099:80	threads/cm.-Dte	22 ± 2 - 340/68X2
Reductions and threads titre/weft	UNI 8099:80	wefts/cm.-Dtex	14 ± 2 - 340/68X2
Abrasion test-Martindale 12 KPA	UNI EN ISO 12947:00	turns	100.000 ± 20%
Pilling resistance - N° turns 500	ISO 12945-2/00	degree 1-5	4/5 ± ½
Pilling resistance - N° turns 1000	ISO 12945-2/00	degree 1-5	4/5 ± ½
Pilling resistance - N° turns 2000	ISO 12945-2/00	degree 1-5	4/5 ± ½
Pilling resistance - N° turns 5000	ISO 12945-2/00	degree 1-5	4/5 ± ½
Tensile strength - Warp	UNI EN ISO 13934:00	Newton/%	2100 - Elongation 70% ± 10%
Tensile strength - Weft	UNI EN ISO 13934:00	Newton/%	1500 - Elongation 60% ± 10%
Colour fastness to acids and alcali	UNI 5139/40	degree 1-5	4 ± 1
Rubbing Fastness - Dry	EN ISO 105X12	degree 1-5	4 ± 1
Rubbing Fastness - Humid	EN ISO 105X12	degree 1-5	4 ± 1
Acid and alkaline perspiration fastness	UNI 7633	degree 1-5	4 ± 1
Lightfastness (Xenotest)	EN ISO 105 B02 Scala dei blu	degree 1-8	5 ± 1
Colour fastness to dry cleaning	UNI 8268	degree 1-5	4 ± 1
Colour washing fastness at 40° C.	UNI EN 20105-C01	degree 1-5	4 ± 1
Maintenance	Use the vacuum-cleaner with smooth spout regularly, don't brush.		
Symbols Maintenance	UNI 8423		
Calorific Power of PL FR: 20.000 Kj/Kg= 4.800 KCal			
Certifications:	 <ul style="list-style-type: none"> Classe 1 Sipari, Drappeggi, Tendaggi OEKO TEX N. 072150.O M1 BS 7176 Medium Hazard B1 DIN 4102 Q1 (OENORM 3800 PART 1) B1 (OENORM B 3825) 		
Compiled: SERENELLA VIGNOLINI il 20/10/08		Approved: Lorenzo Pugi	

Test reports, certificates and evidence of stuff tested are held by Pugi.rg archives.
The fabric sample subjected to the test was drawn out from Pugi.rg normal production.